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Read the instructions carefully. Remove all the
wrappings, staples and straps from the carton.
Refer to the hardware and furniture part list for
guidance. Make sure that you have all the parts
before you start assembling. Place all the wooden
furniture parts on a clean, flat and soft surface,
such as a carpet or rubbermat to prevent
scratches.

CAUTION
KEEP ALL THE PARTS OUT OF CHILDREN'S REACH.
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ITEM PHOTO HARDWARE NAME QTY

A

B

C

D

E

F

G

H

I

J

K

NH
58

SCREW
M7 x 50MM 4

WOOD DOWEL
M8 x 30MM 12

IRON SHELF
SUPPORT

18

PVC CUP LEG
SCREW M4 x 45MM

5

POWER PIN 30

MINIFIX
M5 x 24MM 2

MINIFIX CASING 2

IRON L-BRACKET
SCREW M3 x 12MM
PVC HANDLE
SCREW M4 x 30MM

ALLEN KEY 1

PVC H RAIL 2

5

4
8
3
6

1

2

3

4

5

6

7

8

9

TOP PANEL

BOTTOM PANEL

SIDE PANEL (L)

SIDE PANEL (R)

DOOR PANEL

CENTER STAND
PANEL

INTERNAL CENTER
PANEL

BACK MDF BOARD

INTERNAL SHELF
PANEL

1

1

1

1

3

1

1

3

3

ITEM PHOTO HARDWARE NAME QTY
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DOOR HINGES 5/8"
SCREW M3.5x16MM

6
36
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Installation Wood Dowel:
As shown, please using the hammer
to insert the hardware (B) into the
hole of panel (3),(4),(5) & (6).

Installation Screw:
Please insert the screw (A)
on panel (2) using a
screwdriver.

Installation Iron Shelf Support:
As shown, please using the hammer
to insert the hardware (C) into the
hole of panel (3) & (4).

Installation Screw:
Please insert the screw
on panel using a screwdriver.

Installing the Panel
Align the Panel: Position the
panel so that it aligns with the
holes in the panel (1). Join all
panel together.
Secure with Hardware: Use
hardware G, and an allen key
to securely fasten the panel.

Installation Screw:
Please insert the screw (I)
on panel (5)&(6) using a screwdriver.
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5 7

6 8

Installing the Shelf Panel:
Insert Shelf Panel: Slide the
shelf panel,Part No. 9, into
the cabinet.

Installation Power Pin:
As shown, please using
the hammer to insert the
hardware (E) into the
panel (7).

Installation:
As Shown, attach Pvc H Rail (F)
between the panel (7) and
follow the direction of arrow to
insert the Back Mdf Board.

Installation Hinges:
Insert the screw into the hole of the Hinges with using the
screwdriver.

Installation Screw:
Please insert the screw (J)
on panel (8) using a screwdriver.
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